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5. 肺癌治療之方針（Treatment of lung cancer） 

 

台中榮民總醫院 肺癌治療原則

疑
似
肺
癌

備註 : 1.本診療原則是提供醫師及其它醫療人員診斷與治療肺癌病人參考之用，並不一定適用於所有 肺癌病人。
2.若您是一位肺癌病人，診療的方式仍應由最了解您病情的負責醫師來決定。
3.若您是加入臨床試驗，另有臨床試驗之治療指引可依循。

修訂日期 : 2008.11.24

History taking
Physical exam
Chest X-ray
Chest CT scan
Sputum cytology
Fine needle aspiration 
for palpable LN
Transthoracic fine 
needle aspiration or 
cutting biopsy
Pleural effusion exam 
Bronchoscope
CT-guided biopsy 

Non-small cell 
lung cancer

Small cell 
lung cancer

No tissue
diagnosis

Bone scan
Abdominal sono
Brain CT, PET
scan, PFT, CEA if
clinical indicated

Bone scan
Abdominal sono
Brain CT scan
Abd CT, PFT,
bone marrow Bx  if
clinical indicated

PFT
Heart function
evaluation if clinical
indicated

Informed 
consent

Clinical stage
確定

Clinical stage
確定

Clinical stage
不確定

Clinical stage
不確定

Surgical
intervention

與病人,家屬討
論治療計畫

多科聯合討論

與病人,家屬討
論治療計畫

多科聯合討論

 

台中榮民總醫院 小細胞肺癌治療原則

Poor PS Individualized Therapy 
± Supportive Care

S
C

LC

Operation
Chemotherapy

Good PS

Poor PS due
To SCLC

Individualized therapy 
± Supportive care

Extensive Disease

Combination Chemotherapy
+ Supportive care

Individualized Therapy +
Supportive Care

Brain mets(-)
Weight Bearing Bone mets(-)

SVC syndrome(-)
Lobar obstrution(-)

Spinal cord compression(-)
Poor PS

Chemotherapy
± Radiotherapy

Limited Disease  

Solitary tumor
cT1-2N0

Poor PS not
due to SCLC

Chemotherapy
+ Radiotherapy

Chemotherapy
± Radiotherapy

Good PS

Brain mets(+)
Weight Bearing Bone mets(+)

SVC syndrome(+)
Lobar obstrution(+)

Spinal cord compression(+)

Good PS

N-

N+ Chemotherapy +
Radiotherapy

備註 : 1.本診療原則是提供醫師及其它醫療人員診斷與治療肺癌病人參考之用，並不一定適用於所有 肺癌病人。
2.若您是一位肺癌病人，診療的方式仍應由最了解您病情的負責醫師來決定。
3.若您是加入臨床試驗，另有臨床試驗之治療指引可依循。

修訂日期 : 2008.11.24
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S
tage I, II

Pulmonary 
function test
Cardiac function
evaluation
Brain CT, PET 
scan, perfusion 
ratio  study if 
clinically 
indicated

Medical inoperable

Operable

Curative radiotherapy ± chemotherapy

Positive resection 
margin

Reresection ± chemotherapy
or

Chemoradiation ± chemotherapy
or 

Radiotherapy

Free resection 
margin

Pathologic
Stage Ia

Pathologic
Stage Ib

Pathologic
Stage II or III

Observe

Adjuvant chemotherapy
In high risk patients* 

Platinum-based 
chemotherapy 4 cycles 

High risk patients are defined by poorly differentiated
tumor, angiolymphatic invasion, wedge resection,
minimal margins, tumor size > 4cm.

Stage IV Chemotherapy

台中榮民總醫院 非小細胞肺癌治療原則

備註 : 1.本診療原則是提供醫師及其它醫療人員診斷與治療肺癌病人參考之用，並不一定適用於所有 肺癌病人。
2.若您是一位肺癌病人，診療的方式仍應由最了解您病情的負責醫師來決定。
3.若您是加入臨床試驗，另有臨床試驗之治療指引可依循。

修訂日期 : 2008.11.24  

S
tage IIIa

Non-N2 disease

Respectable

Unrespectable

Pre-OP chemotherapy
± radiotherapy

Surgical 
reevaluation

Operation + chemotherapy

Chemotherapy and R/T

Good PS

Poor PS

Sequential or 
Concurrent chemoradiation

Radiotherapy or single
agent chemotherapy

<Note> 
Bulky LN : > 2cm 

台中榮民總醫院 非小細胞肺癌治療原則

備註 : 1.本診療原則是提供醫師及其它醫療人員診斷與治療肺癌病人參考之用，並不一定適用於所有 肺癌病人。
2.若您是一位肺癌病人，診療的方式仍應由最了解您病情的負責醫師來決定。
3.若您是加入臨床試驗，另有臨床試驗之治療指引可依循。

修訂日期 : 2008.02.19

N2 disease Single station and 
non-bulky

Neoadjuvant chemotherapy
± radiotherapy Down staging

Progression

Operation

2nd line C/T or R/T

Multi-station or 
bulky N2

Good PS
(ECOG 0-1)

Poor PS
(ECOG 2-4)

Sequential or 
concurrent chemoradiation

Radiotherapy or single
agent chemotherapy

Consider operation if
excellent response

Operation Chemotherapy ± R/T
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Stage IIIb w
ithout

M
alignant pleural effusion

Stage IIIb (T4, N0-1)
Resectable

satellite lesion

Stage IIIb (T4, N0-1)
Resectable, other

than satellite lesion

Stage IIIb
Unresectable

Operation Chemotherapy

Neoadjuvant chemotherapy
or concurrent chemoradiation Operation

Good PS

Poor PS

Sequential or 
concurrent 

chemoradiation

Down staging

No response 2nd line chemotherapy

Sequential 
chemoradiation

or R/T alone Best supportive care

Chemotherapy

台中榮民總醫院 非小細胞肺癌治療原則

備註 : 1.本診療原則是提供醫師及其它醫療人員診斷與治療肺癌病人參考之用，並不一定適用於所有 肺癌病人。
2.若您是一位肺癌病人，診療的方式仍應由最了解您病情的負責醫師來決定。
3.若您是加入臨床試驗，另有臨床試驗之治療指引可依循。

修訂日期 : 2008.11.24  

Stage IIIb
w

ith M
alignant

pleural effusion or Stage  IV
Disseminated
Metastasis or

Malignant 
pleural effusion

ECOG 0-1

ECOG 2

ECOG 3-4

Platinum-based 
C/T x 2-3 cycles

Evaluate
response

Single agent C/T

Supportive care
or targeted therapy

Partial response
or stable disease

Further 2-4 
cycles C/T F/U

Progression
Good PS

Poor PS

2nd line C/T or
targeted therapy

Best supportive
care

Solitary 
metastasis

Bronchoscope,
mediastinoscope, 
brain MRI or PET
scan if clinical 
indicated 

Brain

Adrenal 
(Pathologic Dx)

Lung (other
than satellite)

1.Resection + RT 
or 2.Whole brain RT
3.Stereotactic 
radiosurgery ±RT

Resection adrenal
lesion if lung lesion
curable

Operation of 
lung lesion C/T

Systemic 
therapy

(Complete local control)

Contralateral

Ipsilateral

Tissue
diagnosis

The same
pathology

Operation

Different 
pathology

台中榮民總醫院 非小細胞肺癌治療原則

備註 : 1.本診療原則是提供醫師及其它醫療人員診斷與治療肺癌病人參考之用，並不一定適用於所有 肺癌病人。
2.若您是一位肺癌病人，診療的方式仍應由最了解您病情的負責醫師來決定。
3.若您是加入臨床試驗，另有臨床試驗之治療指引可依循。

修訂日期 : 2008.11.24  
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6. 肺癌化學治療 

Adjuvant chemotherapy

S
tage I, II

Pulmonary 
function test
Cardiac function
evaluation
Brain CT, PET 
scan, perfusion 
ratio  study if 
clinically 
indicated

Operable Free resection 
margin

Pathologic
Stage Ia

Pathologic
Stage Ib

Pathologic
Stage II or III

Observe

Adjuvant chemotherapy
In high risk patients* 

Platinum-based 
Chemotherapy 4 cycles 

* High risk patients are defined 
by poorly differentiated tumor, 
vascular invasion,  wedge 

resection, minimal margins, 
tumor size > 4cm.

Evaluation

1. > 30 days after operation

2. Performance status (ECOG 0,1)

3. Review of all staging studies

4. Review of pathologic results

5. Survey of underlying comorbidities

6. 多科聯合討論會
  

建議處方：
● Platinum + Gemcitabine
● Platinum + Paclitaxel 
● Platinum + Docetaxel*
● Platinum + Vinorelbine
● Platinum + Etoposide
* Platinum + Docetaxel, every 21 days

Stage Ib的病人可考慮使用Ufur
•Single agent for unfit patient
（poor performance status）◎

Adjuvant chemotherapy regimens
Day  1                   8                   15                 22

小化療 小化療 大化療 休息

Total 4 cycles

•大化療： Platinum + another C/T agent

•小化療： single agent

Platinum (鉑)：
● Cisplatin (dose adjusted by Ccr)
● Carboplatin (dose calculated by

Ccr and AUC)

Day  1                   8                   15           

小化療 大化療 休息

Total 4 cycles
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Platinum-base doublet 
(Four Weekly Cycle)
Cisplatin 50-80mg/m2 (adjust as Ccr) Or Carboplatin AUC: 4.5-6 (if Ccr
<30ml/min or cisplatin not suitable) Day 1 or 15 And 
Gemcitabine 1000-1250 mg/m2 Day 1, 8, 15 
(Three weekly cycle)
Cisplatin 50-80mg/m2 (adjust as Ccr) Or Carboplatin AUC: 4.5-6 (if Ccr
<30ml/min or cisplatin not suitable) Day 1 or 8 And 
Gemcitabine 1000-1250 mg/m2 Day 1, 8
(Four Weekly cycle)
Cisplatin 50-80mg/m2 (adjust as Ccr) Or Carboplatin AUC: 4.5-6 (if Ccr
<30ml/min or cisplatin not suitable) Day 1 or 15 And
Paclitaxel 60-80 mg/m2 Day 1, 8, 15 Or Paclitaxel 180-225mg/m2 D 1
Cisplatin 50-80mg/m2 (adjust as Ccr) Or Carboplatin AUC: 4.5-6 (if Ccr
<30ml/min or cisplatin not suitable ) Day 1 or 15 And
Vinorelbine 20-30mg/m2 Day 1, 8, 15 
Cisplatin 50-80mg/m2 (adjust as Ccr) Or Carboplatin AUC: 4.5-6 (if Ccr
<30ml/min or cisplatin not suitable) Day 1 or 15 And
Docetaxel 30-35mg/m2 Day 1,8 Or Docetaxel 60mg/m2 Day 1

Ufur (only for stage Ib)
輔助化學治療藥物給予時，應依各藥物特性，配合病人狀況，例如：
BSA、WBC及特定之血液檢查值等，調整適當藥物劑量。

  PS: 2nd line chemotherapy or Target therapy 之健保藥物規範請參照附件十六 

Neoadjuvant chemotherapy regimens
Day  1               8                15               22

小化療 小化療 大化療 休息

Total 2~3 
cycles

Evaluation

Re-staging

建議處方：
● Platinum + Gemcitabine
● Platinum + Paclitaxel 
● Platinum + Docetaxel
● Platinum + Vinorelbine
* Platinum + Docetaxel, every 21 days

•大化療： Platinum + another C/T agent

•小化療： single agent

Platinum (鉑)：
● Cisplatin (dose adjusted by Ccr)
● Carboplatin (dose calculated by

Ccr and AUC)
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 7. 肺癌患者門診追蹤複查要領： 

(1) 病人經完全治療後，每月複查一次，六個月後改為每三個月複查一次，三

年後每半年複查一次。 
(2) 複查之項目： 

A. 病史及理學檢查。 
B.  術後兩年內，每三個月檢查一次胸部 X 光及電腦斷層掃描、全身骨

骼掃描，及肝臟超音波。 
C. 複 查 病 灶 對 治 療 之  Response Rate 及 病 人 之  Performance 

Status，體重，Hct，WBC，Platelet 等。 

(3) 如發現有腫瘤局部復發（recurrence）或轉移（metastasis）時，可考慮

再次手術，放射或第二線化學藥物治療。 

(4) 放射/化學藥物治療後之組織病理變化分級如下表示 

 

Post-chemoradiotherapy Tumor Regression Grade 

TRG1 Complete response with absence of residual cancer and 

fibrosis extending through the wall 

TRG2 Presence of residual cancer cells scattered through the 

fibrosis 

TRG3 Increase in the number of residual cancer cells, with fibrosis 

predominant 

TRG4 Residual cancer outgrowing fibrosis 

TRG5 Absence of regressive changes 

 




